
  
 

PRELIMINARY OFFICIAL STATEMENT DATED DECEMBER 22, 2006 
 

NEW ISSUE B Book-Entry Only RATINGS:  See "RATINGS" herein 
 

In the opinion of Bond Counsel, assuming compliance with certain arbitrage 
rebate and other tax requirements referred to herein, under existing law, interest on the 
Series 2007 Bonds is excludable from gross income for federal income tax purposes and 
will not be treated as an item of tax preference for purposes of the alternative minimum 
tax imposed on individuals and corporations.  See "TAX MATTERS" herein for a 
description of alternative minimum tax treatment and certain other tax consequences to 
holders of the Series 2007 Bonds. 

. 

 
[CITY LOGO] 

$50,765,000* 
[...]
2020 6,286,650.00    
2021 6,284,962.50    
2022 6,289,612.50    
2023 6,288,612.50    
2024 6,288,862.50    
2025 6,284,862.50    
2026 6,286,362.50    
2027 6,287,612.50    
2028 6,288,112.50    
2029 6,289,150.00    
2030 6,284,500.00    
2031 6,286,000.00    
2032 6,284,500.00    
2033 6,289,500.00    

 $169,749,045.00    

 



30 

THE UTILITY SYSTEM 

General 

As defined in the Bond Resolution the "Utility System" includes the complete 
water system now owned, operated and maintained by the City or which is proposed to be 
acquired by and operated and maintained by the City and which the City is, or shall be 
responsible for maintaining, together with any and all acquisitions, improvements, 
extensions and additions thereto, hereafter constructed or acquired, together with all lands 
or interests therein, including plants, buildings, machinery, franchises, pipes, mains, 
fixtures, equipment and all property, real or personal, tangible or intangible (including 
agreements for the providing of such services), now or hereafter constructed and/or 
owned or used in connection therewith (the "Water System") and the complete sewer 
system now owned, operated and maintained by the City and which the City is, or shall 
be responsible for maintaining, together with any and all acquisitions, improvements, 
extensions and additions thereto, hereafter constructed or acquired, together with all lands 
or interests therein, including plants, buildings, machinery, franchises, pipes, mains, 
fixtures, equipment and all property, real or personal, tangible or intangible (including 
agreements for the providing of such services), now or hereafter constructed and/or 
owned or used in connection therewith (the "Wastewater System" or "Sewer System").  
Upon compliance with the provisions of the Bond Resolution, the term "Utility System" 
may be deemed to include other utility functions added to the Utility System, including, 
but not limited to a stormwater system, a residential reuse system, the acquisition, 
distribution and sale of natural gas, the providing of electricity, the providing of cable 
television services, the providing of telecommunication services or other utility functions 
that are authorized from, time to time, pursuant to the Act. 

The Utility System operates two water treatment plants as part of the Water 
System and one wastewater treatment plant as part of the Sewer System.  The Utility 
System's service area encompasses a large portion of the eastern section of the County 
where the majority of the population resides.  The majority of the residential and general 
service properties located within the corporate limits of the City currently receive water 
and wastewater service from the Utility System. 

Public Resources Management Group, Inc. (the "Feasibility Consultant") and CPH 
Engineers, Inc. (the "Consulting Engineers" and together with the Feasibility Consultant 
are hereinafter collectively referred to as the "Utility Consultants") have prepared a 
consulting engineering and bond feasibility report for the Utility System.  
PROSPECTIVE INVESTORS SHOULD REVIEW "APPENDIX 
B - CONSULTING ENGINEERING AND BOND FEASIBILITY REPORT" 
ATTACHED HERETO AND THE FINANCIAL FORECASTS RELATING TO 
THE UTILITY SYSTEM INCLUDED THEREIN PRIOR TO MAKING AN 
INVESTMENT DECISION. 



31 

Operation and Management of Utility System 

The Utility System is operated by the City's Utilities Department (the "Utilities 
Department") and is accounted for as a separate Enterprise Fund of the City.  The 
Utilities Department is operated under the direction of Richard Adams, the City's Utilities 
Director, who joined the City after serving 26 years in operations and maintenance of the 
Palm Coast Utility System under ITT Corporation and Florida Water ownership and the 
last five years of which he served as Operations Manager for the Palm Coast Utility 
System.  The Utilities Director is directly responsible to the City Manager of the City. 

The Utility System was acquired by the City from Florida Water Services 
Corporation ("FWS") in the last calendar quarter of 2003 (essentially at the beginning of 
the Fiscal Year 2004).  Many of the operational personnel employed by FWS were 
retained by the City at the time of acquisition to operate the Utility System, which 
provided a smooth transition of ownership.  As outlined in the table below, the key 
operations personnel retained by the City have operated the utility System for many years 
prior to acquisition by the City. 

 
Name 

 
Position 

Years at  
Utility System 

Richard Adams Utilities Director 29 
Danny Ashburn Manager, Wastewater Operations 25 
Patrick Henderson Chief Operator (Wastewater Treatment Plant) 16 
James Hogan Manager, Water Operations 26 
Dan Tomlinson Chief Operator (WTP #1) 9 
Peter Roussell Chief Operator (WTP #2) 13 
Randy Zaleski Utility Systems Manager 33 

 
In addition to the operations personnel of the Utilities Department, members of the 

City staff are well-qualified and experienced in the management of public utility systems.  
The City Manager of the City, Richard M. Kelton, has 41 years of local government 
administration and management experience.  Mr. Kelton served 15 years with Volusia 
County, as Director of Development, Assistant County Manager, Acting County Manager 
and Chief Financial Officer.  Mr. Kelton will be retiring effective January 31, 2007.  Mr. 
Kelton will be retained by the City on a consulting basis for 90 days to assist in the 
transition of the new City Manager. 

The General Services Director of the City, Ray W. Britt, Jr., has worked 22 years 
for municipal governments as a financial officer, including the City of Lakeland (11 
years) and the City of Port Orange (6 years), both of which had water and wastewater 
utilities.  Mr. Britt has supervised customer service and has been responsible for, among 
other things, meter reading, accounts payable, payroll, financial statements, budgets, for 
these utilities.  The City utilizes MUNIS software for all City accounting and utility 



32 

billing functions and has integrated the utility enterprise fund accounting and utility 
billing into the City's overall accounting and financial reporting system. 

Water System 

General.  The Water System is comprised of a water supply, treatment, 
transmission and distribution system (the "Water System").  During the Fiscal Year 2006, 
the Water System provided service to a total of 38,796 average active accounts and 
40,767 equivalent residential connections ("ERCs") within the Water System service 
area.  An ERC for the Water System represents the equivalent usage requirements of an 
individually metered residential customer and equates to approximately 271 gallons per 
day ("gpd") of metered water service.  Since commercial and master metered residential 
customers are served by larger sized meters than the standard residential customer, it is 
useful to equate such customers on a basis equivalent to the residential class for a more 
consistent presentation of the total customer base served.  The Water System currently 
includes 37 wells, two separate water treatment plants, two elevated storage tanks and a 
distribution system. 

Water System Historical Demands and Flow Projections.  The Water System 
average daily demand ("ADD") and maximum daily demand ("MDD") have increased 
from 4.947 million gallons per day ("MGD") and 6.225 MGD, respectively, in Fiscal 
Year 2001 to 8.174 MGD and 10.182 MGD, respectively, in Fiscal Year 2006.  The ADD 
and MDD are projected to increase to 11.727 MGD and 16.390 MGD, respectively, in 
Fiscal Year 2011.  See "APPENDIX B - CONSULTING ENGINEERING AND BOND 
FEASIBILITY REPORT - WATER SYSTEM - Water System Historical Demands and 
Flow Projections" attached hereto for a summary of historical and projected water 
demand for the Utility System. 

Potable Water Consumptive Use Permit.  The Water System operates under a St. 
Johns River Water Management District (the "Water Management District") consumptive 
use permit for the withdrawal of potable water.  The current consumptive use permit for 
the Water System was issued on December 13, 2005 and expires on December 13, 2015 
(the "CUP").  The Dunes Community Development District (the "Dunes CDD") is 
currently served by the City’s Water System.  The Dunes CDD has requested and been 
issued a separate Consumptive Use Permit by the Water Management District.  However, 
the proposed water supply and water treatment facilities for the Dunes CDD are not 
complete yet and the City's CUP lists separate allowable withdrawals depending on 
whether the Dunes CDD water supply and treatment facility is completed and operable.  
See "APPENDIX B - CONSULTING ENGINEERING AND BOND FEASIBILITY 
REPORT - WATER SYSTEM - Potable Water Consumptive Use Permit" attached hereto 
for a summary of the permitted withdrawals by year and scenario. 

Water Supply.  Raw water is conveyed to Water Treatment Plant No. 1, a lime 
softening water treatment plant, from 31 confined layer surficial aquifer shallow wells.  



33 

The depth of the shallow wells ranges from 60 feet to 100 feet, and the pumping capacity 
of the shallow wells ranges from 40 gallons per minute ("gpm") to 350 gpm.  Raw water 
is conveyed to Water Treatment Plant No. 2, a membrane softening nano-filtration plant, 
from six Floridan wells.  The depth of each of the Floridan Wells is approximately 300 
feet, and the pumping capacity of these Floridan Wells currently ranges from 
approximately 300 gpm to 800 gpm. 

See "APPENDIX B B CONSULTING ENGINEERING AND BOND 
FEASIBILITY REPORT WATER SYSTEM – Water Supply" attached hereto for 
additional data regarding the capacity and maintenance and upkeep of the wells and 
historical demands and flow projections for the Water System. 

Water Treatment and Ground Storage.   The treatment units at Water Treatment 
Plant No. 1 are currently rated with a capacity of 6.00 MGD and include lime storage 
silos, chemical feeders, six 1.00 MGD upflow softening units, six 1.00 MGD mixed 
media filters, two backwash storage tanks, two lime sludge thickeners, two treated water 
storage tanks and two lime storage lagoons.  The treated water is stored at the water 
treatment plant in a 2.50 million gallon ("MG") pre-stressed concrete storage tank and a 
1.00 MG ground storage steel tank and is then transferred to the water distribution 
system.  High service pumps maintain the distribution system pressure.  A generator 
provides standby power for the entire water treatment plant and all of the treatment units. 

Water Treatment Plant No. 2 is a low-pressure nano-filtration membrane softening 
treatment plant with four 1.20 MGD skids, plus 33% raw water blending for a current 
rated capacity of 6.834 MGD.  The treatment units at Water Treatment Plant No. 2 
include four cartridge filters, two nano-filtration skids, chemical feeders, two degasifiers, 
one chlorine contact tank, and a 2.00 MG pre-stressed ground storage tank.  High service 
pumps maintain the distribution system pressure.  The treated water is stored at the water 
treatment plant in a 2.00 MG pre-stressed concrete storage tank before pumping to the 
water distribution system.   

Raw water is blended with treated permeate to obtain a blend of permeate and raw 
water with approximately 100 mg/l of hardness, so the finished treated water quality of 
Water Treatment Plant No. 2 is compatible with the finished treated water quality of 
Water Treatment Plant No. 1.  Finished water from both water treatment plants is pumped 
to the distribution system.  Since the finished water of both plants is similar, no adverse 
effects have been observed.  See "APPENDIX B - CONSULTING ENGINEERING 
AND BOND FEASIBILITY REPORT - WATER SYSTEM - Water Treatment Plants 
and Ground Storage" attached hereto for additional details regarding the water treatment 
plants and their condition. 

Elevated Storage.  The Water System currently has two elevated storage tanks 
with a combined storage capacity of 1,150,000 gallons to assist in maintaining system 
pressure and meeting peak demand usage periods.  The first elevated storage tank has a 



34 

capacity of 750,000 gallons and provides elevated storage at a central location of the 
service area near the southwest intersection of I-95 and the Palm Coast Parkway.  The 
second elevated storage tank has a capacity of 400,000 gallons and provides storage for 
the service area east of the Intra-Coastal Waterway.  

Water Distribution System.  A water distribution system has been installed to 
convey treated water to residential and commercial properties and to provide fire 
protection.  Fire hydrants have been located throughout the City.  The water distribution 
system consists of 3,278,714 feet of water main ranging in size from 1 inch to 20 inch.  
Additional distribution system improvements will need to be implemented as 
development continues to occur within the service area.  

See "APPENDIX B B CONSULTING ENGINEERING AND BOND 
FEASIBILITY REPORT - WATER SYSTEM – Water distribution System" attached 
hereto for additional data regarding the capacity and maintenance and upkeep of the 
water distribution system. 

Regulatory Compliance Issues.  The water use currently permitted by the CUP is 
insufficient for the projected water usage of the growing service area.  Documentation of 
the Water System requirements is being prepared and will be submitted to the Water 
Management District with a request for a modification to the CUP.  The City anticipates 
that it will be able to demonstrate a beneficial use requirement for such increased raw 
water supply as a result of the anticipated growth of the Water System service area. 

A full scale pilot study is underway to document that Water Treatment Plant No. 1 
can be re-rated to 7.8 MGD of blended water with 6.0 MGD of filtered water and 30% 
(1.8 MGD) of raw water bypass.  It is expected the full scale pilot study will document 
that Water Treatment Plant No. 1 can be re-rated to a total of 7.8 MGD of filtered and 
raw water bypass. 

The Water System has an Industrial Waste Concentrate Disposal Permit which 
permits a total of up to 2.65 MGD of a blend of concentrate and Iroquois Canal water to 
be discharged to the Royal Palms Canal.  Compliance with the Chronic Whole Effluent 
Monitoring Program is required every three months to allow continued discharge.  
Currently blending is not required under the permit but failure to comply may result in 
the need for blending from Iroquois Canal or alternate disposal.  This permit expires on 
November 4, 2007.  The City applied for permit renewal and it is expected that this 
permit will be renewed prior to the expiration date. 

The Bioterrorism Act requires that each community water system that serves a 
population greater than 3,300 persons must perform an assessment of the vulnerability of 
its system to a terrorist attack or other deliberate acts that are intended to substantially 
disrupt the ability of the system to provide a safe and reliable supply of drinking water.  



35 

A vulnerability assessment of the water treatment facilities was conducted during 
calendar year 2003, and vulnerability was not considered to be a problem. 

Condition of Water System.  Both Water Treatment Plant No. 1 and Water 
Treatment Plant No. 2 and the two elevated tanks are in good operating condition and 
well maintained.  No immediate distribution system deficiencies were observed by the 
Consulting Engineers.  Overall no apparent problems with the facilities at the Water 
System were noted during the Consulting Engineer's inspection. 

Wastewater System 

General.  The Wastewater System is comprised of a collection, treatment and 
disposal (effluent and residuals) system (the "Wastewater System"). The total number of 
average active accounts served by the Wastewater System during the Fiscal Year 2006 